
.' 

S602 
ROTARY TORSO 

CUSTOMER CATALOG SEPTEMBER '97 



8602 

0 

0 

I 
I 

I I 
I I 

I 
I 

I 

I 
I 
I 
I 
I 
I 

, 

I 
I 
I 
I 
I 
I 
I 

_,> 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

............... > 

2 

' ' ' ' ' ' ' ' ' ' ' ' ' 

,, 
, ' ,,, 

' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' 
' ' ' ' 

' ' ' ' ' ' ' ' ' ' ' ' 

PAGEJ 



S602 

PAGE2 



S602 

7 

PAGE3 



S602 

PAGE4 



S602 

19 

AB 

®® 

PAGES 



S602 
9 

----l ---------------.... ·--1 ! .................. -...... __ 
' --1 ......... 

! ............... : 
! 1 : 
I 

12 

14 

15 

--
------------------, ____ _ 

.............. 

PAGE6 



S602 

• 

Parts have been 
removedfor clarity . 

PAGE 7 



S602 Parts have been 
removedfor clarity. 

PAGE8 



8602 

PAGE 9 . 



8602 

PAGE 10 



8602 

LARGE CLEVIS BRACKET 

112 1/4" 
(SC177) 

1 /8~ BALL & SHANK 

1/2" STAR NUT 

PAGE 11 



S602 

PAGE 12 



Parts List S602 
Key 
No. Qty. Part Number Description 

1 1 61-S602-10 Base Frame 

2 1 61-S602-01 Main Frame 

3 1 61-S602-02 Weight Upright 

4 1 61-S602-11 Crossmember Assembly 

5 1 61-S602-04 Seat Assembly 

6 1 61-S602-07 Cam Assembly 

7 1 26-STD-SM273 Pull Pin Extender 

8 1 61-S602-08 Roller Mount 

9 1 61-S602-05 Weight Stack Top 

10 1 61-S602-06 Weight Stack Bottom 

11 2 26-STD-SG107 59 3/4" Guide Rod 

12 1 26-STD-SWTOPl 8 1/4" Top Plate 

13 1 10-STD-SW112 10 Hole Weight Stem 

14 10 26-STD-SWlOl 12 1/2" lb. Intermediate Plate 

15 2 19-WSB-1123 1 112" Shock Pad 

16 2 26-STD-SSH120 59 3/4" Shield 

17 2 17-RLR-7 4" Dia. x 7'' Roller Pad 

18 2 10-STD-SU606 6" x 6" Pad 

19 1 26-STD-SU911 9" x 11" Shell Pad 

PAGE 13 

https://www.gympart.com/itemdesc.aspx?ic=HSP3387&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP3260&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


Hardware List S602 
Key 
No. Qty. Part Number Description 

A 15 11-HEX-38234 3/8" x 2 3/4" Hex Bolt 

B 2 11-HEX-38112 3/8" x 1 1/2" Hex Bolt 

c 2 11-HEX-38312 3/8" x 3 1/2" Hex Bolt 

E 1 14-ACE-58 5/8" Flanged Plastic Bushing 

F 2 11-BTN-381 3/8-16 x 3/4" Button Head Cap Screw 

G 4 11-HEX-38134 3/8" x 1 3/4" Hex Bolt 

J 4 11-HEX-381 3/8" x 1" Hex Bolt 

K 52 13-FLT-38 3/8" USS Flat Washer 

L 23 12-LOK-38 3/8" Lock Nut 

M 1 26-STD-SM129 1/2" Long Pull Pin 

p 3 12-LOK-38 3/8" Lock Washer 

Q 4 13-FND-182532212 Plastic Washer 

R 2 18-PUL-312 3 1/2" Pulley 

s 3 18-PUL-412 4 1/2" Pulley 

T 2 14-BRG-RADlPILP Pillow Block Bearing 

u 1 19-GRP-510PEN Foam Grip 

v 2 14-BRG-NYLl 1" Nyliner Bushing 

w 2 11-HEX-516314 5/16" x 3 1/4" Hex Bolt 

x 4 11-HEX-516114T 5/16" x 1 1/4" Full Thread 

y 3 16-CAP-22 2" x 2" End Cap 

z 2 19-GRP-78514T Tapered Grip 

AB 6 13-FLT-516 5/16" USS Flat Washer 

AD 2 26-STD-SM198 1/2" Long Flanged Pulley Spacer 

PAGE 14 


